

AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400

TEST REPORT

Client : New Age Veneers Pty Ltd
Unit 11, 22-24 Beaumont Road
Mount Kuring-Gai NSW 2080

Test Number : 23-004903
Issue Date : 21/12/2023
Print Date : 21/12/2023

Sample Description Clients Ref : "Naveneer"
Veneer on MDF
Colour : Torino
Nominal Thickness : Approx 4mm



312647

68102

Page 1 of 2

© Australian Wool testing Authority Ltd
Copyright - All Rights Reserved

Samples, and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. The above test results are designed to provide THE CLIENT WITH GUIDANCE INFORMATION ONLY.

This document shall not be reproduced except in full and shall be rendered void if amended or altered.

This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd.



Chris Campbell

APPROVED SIGNATORY

MICHAEL A. JACKSON B.Sc.(Hons)
MANAGING DIRECTOR

AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400

TEST REPORT

Client : New Age Veneers Pty Ltd
Unit 11, 22-24 Beaumont Road
Mount Kuring-Gai NSW 2080

Test Number : 23-004903
Issue Date : 21/12/2023
Print Date : 21/12/2023

ASNZS 2924.2-1998
Clause 15
Part 2

High Pressure Decorative Laminates - Sheets Made From Thermosetting Resins
Resistance to Staining
Determination of Properties

Date of Testing 21/12/2023

Staining Agent	Rating
100% Acetone	4 *
Black Coffee	5
25% Sodium Hydroxide	5
30% Hydrogen Peroxide	5
Black Shoe Polish	4**
10% Citric Acid	5
Spray and Wipe	5
Jif	5
Windex	5
Dettol Wipes	5

Rating Scale:

- 5 = No visible change
- 4 = Slight change of gloss and/or colour, only visible at certain viewing angles
- 3 = Moderate change of gloss and/or colour
- 2 = Marked change of gloss and/or colour
- 1 = Surface distortion and/or blistering

* = Spotting
** = Staining

312647

68102

Page 2 of 2

© Australian Wool testing Authority Ltd
Copyright - All Rights Reserved

Samples, and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. The above test results are designed to provide THE CLIENT WITH GUIDANCE INFORMATION ONLY.

This document shall not be reproduced except in full and shall be rendered void if amended or altered.

This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd.



Chris Campbell

APPROVED SIGNATORY

MICHAEL A. JACKSON B.Sc.(Hons)
MANAGING DIRECTOR